PARTICLE SIZE ANALYSIS OF SOILS ASTM D 422
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.0 0.2 66.2 33.6
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#10 100.0
#20 100.0
#40 100.0 Atterberg Limits
#60 100.0 PL= LL= |=
#100 99.9 - - -
#200 99.8 Coefficients
Dgo= 0.0180 Dgs= 0.0158 Dgo= 0.0091
Dgo= 0.0078 D30= 0.0045 D15= 0.0030
D10= 0.0023 Cy= 3.90 Ce= 094
Classification
USCS= AASHTO=
Remarks
F.M.=0.00

* (no specification provided)

Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-1 VERTICAL

Date: 3/26/09

STS

Client:
Project:

Project No:

60095742

Tennessee Valley Authority
Kingston Dredge Cell Failure RCA

Figure

Tested By: PAP

Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.6 4.7 69.8 24.9
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH- BLACK
#10 100.0
#20 99.6
#40 9.4 Atterberg Limits
#60 99.0 PL= L= Pl=
#100 98.1 A A -
#200 94.7 Coefficients
Dgp= 0.0310 Dgs= 0.0266 Dgo= 0.0159
Dgo= 0.0116 D3p= 0.0062 D15= 0.0037
D1p= 0.0029 Cy= 544 Co= 0.84
Classification
USCS= AASHTO=
Remarks
F.M.=0.03
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-4 VERTICAL Date: 3/26/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: PAP Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.2 2.0 74.8 23.0
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#10 100.0
#20 99.9
#40 9.8 Atterberg Limits
#60 99.7 PL= L= Pl=
#100 99.3 A A -
#200 97.8 Coefficients
Dgp= 0.0294 Dgs= 0.0243 Dgo= 0.0141
Dgo= 0.0113 D3p= 0.0064 D15= 0.0035
D1p= 0.0026 Cy= 5.46 Co= 112
Classification
USCS= AASHTO=
Remarks
F.M.=0.01
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-45 VERTICAL Date: 5/4/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: BCM

Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 1.3 0.8 2.2 5.9 66.0 23.8
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
375 100.0
#4 98.7
#10 7.9 Atterberg Limits
#20 96.9 PL= L= Pl=
#40 95.7 A A -
#60 94.7 Coefficients
#100 93.1 Dgp= 0.0806 Dgs= 0.0351 Dgo= 0.0126
#200 89.8 Dgo= 0.0102 D3p= 0.0065 D15= 0.0029
D1p= 0.0019 Cy= 671 Co= 1.76
Classification
USCS= AASHTO=
Remarks
F.M.=0.21
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-46 VERTICAL Date: 5/4/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: BCM Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 1.4 0.8 2.2 4.6 69.5 215
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
375 100.0
#4 98.6
#10 7.8 Atterberg Limits
#20 96.5 PL= L= Pl=
#40 95.6 B B B
#60 94.9 Coefficients
#100 93.9 Dgp= 0.0586 Dgs= 0.0331 Dgp= 0.0124
#200 91.0 Dgo= 0.0111 D3p= 0.0081 D15= 0.0033
D1p= 0.0019 C,= 6.65 Cc= 283
Classification
USCs= AASHTO=
Remarks
F.M.=0.21
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-53 VERTICAL Date: 5/4/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: BCM Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 2.8 5.8 14.0 215 43.4 125
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
5 100.0
375 99.0
4 ME Atterberg Limits
#10 91.4 _ - _
#20 83.0 PL= LL= 1=
#40 774 Coefficients
#60 72.7 Dgg= 1.7200 Dgs= 1.0465 Dgo= 0.1013
#100 65.5 Dgo= 0.0503 D30= 0.0142 D15= 0.0062
#200 55.9 D10= 0.0037 Cy= 27.68 Cc= 0.55
Classification
USCS= AASHTO=
Remarks
F.M.=1.05

* (no specification provided)

Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-56 HORIZONTAL

Date: 5/4/09

STS

Client:
Project:

Project No:

60095742

Tennessee Valley Authority
Kingston Dredge Cell Failure RCA

Figure

Tested By: BCM

Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.2 0.9 7.5 67.9 235
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#4 100.0
#10 99.8
#20 9.4 Atterberg Limits
#40 98.9 pL= LL= Pl=
#60 98.0 - - -
#100 96.2 Coefficients
#200 91.4 Dgp= 0.0643 Dgs= 0.0408 Dgo= 0.0131
Dgo= 0.0104 D30= 0.0060 D15= 0.0036
D10= 0.0025 Cy= 5.25 Co= 1.08
Classification
USCS= AASHTO=
Remarks
F.M.=0.07

* (no specification provided)

Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-59 VERTICAL

Date: 5/4/09

STS

Client:
Project:

Project No:

60095742

Tennessee Valley Authority
Kingston Dredge Cell Failure RCA

Figure

Tested By: BCM

Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.1 4.9 79.1 15.9
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#10 100.0
#20 100.0
#40 9.9 Atterberg Limits
#60 994 PL= L= Pl=
#100 97.6 A A -
#200 95.0 Coefficients
Dgp= 0.0436 Dgs= 0.0364 Dgo= 0.0158
Dgo= 0.0130 D3p= 0.0081 D15= 0.0048
D1p= 0.0026 Cy= 6.15 Co= 1.63
Classification
USCS= AASHTO=
Remarks
F.M.=0.03
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-73 VERTICAL Date: 4/28/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: ER Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.3 0.6 79.9 19.2
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#10 100.0
#20 99.9
#40 3.7 Atterberg Limits
#60 99.7 PL= L= Pl=
#100 99.5 A A -
#200 99.1 Coefficients
Dgp= 0.0277 Dgs= 0.0235 Dgo= 0.0152
Dgo= 0.0130 D3p= 0.0079 D15= 0.0035
D1p= 0.0022 Cy= 6.92 Co= 185
Classification
USCS= AASHTO=
Remarks
F.M.=0.01
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-81 VERTICAL Date: 4/28/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: ER Checked By: WPQ
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.5 1.0 1.9 6.6 64.7 25.3
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
375 100.0
#4 99.5
#10 8.5 Atterberg Limits
#20 97.5 PL= L= Pl=
#40 96.6 A A -
#60 95.5 Coefficients
#100 93.8 Dgp= 0.0751 Dgs= 0.0317 Dgo= 0.0119
#200 90.0 Dgo= 0.0100 D3p= 0.0058 D15= 0.0031
D1p= 0.0019 Cy= 6.19 Co= 148
Classification
USCS= AASHTO=
Remarks
F.M.=0.17
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-83 HORIZONTAL Date: 5/4/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: BCM Checked By: WPQ




PARTICLE SIZE ANALYSIS OF SOILS ASTM D 422

£ £ £5:£££5 . 3 g8g g 898
© M N H A > M H* 3+ * W O® 3+ H* B I
100 \ MITTTIrT T"\Qb.\ \ T 1T T7 T 7T 0
| 1 I I O A | | I
| I Y O I | | | | [
90 10
| 1 I I O A | T\\# I
| 1 I I O A | | \ﬁ Foa ]
80 i L i i INEA L 20
| 1 I I O A | | o]l \ |
| 10 O | | | o |
70 30
| 1 I I O A | | I \\i .
@ | 1 I I O A | | 1 T\\ m
% 60 1 HH— 1 1 H————t 40 g
0 | 1 I I O A | | I m
L zZ
= | WLy | | IR \j =
z %0 I T T T T 1 9
@)
@) | 1 I I O A | | I ¢
5 4 1 N R 0 B
n
o | 1 I I O A | | I m
| 1 I I O A | | I o Ao
30 \ T T \ \ IR 70
| 1 I I O A | | I }
RN IR &
| 1 I I O A | | I \
10 i In i i 1 T A 90
| 1 I I O A | | I O
0 | DL | | N 100
100 10 1 0.1 0.01 0.001
GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 2.5 3.7 8.7 18.9 495 16.7
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
375 100.0
#4 97.5
#10 93.8 Atterberg Limits
#20 88.7 PL= L= Pl=
#40 85.1 A A -
#60 81.3 Coefficients
#100 74.8 Dgp= 1.0513 Dgs= 0.4202 Dgo= 0.0409
#200 66.2 Dgo= 0.0211 D3p= 0.0091 D15= 0.0045
D1p= 0.0030 Cy= 13.65 Co= 0.67
Classification
USCS= AASHTO=
Remarks
F.M.=0.73
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-84 HORIZONTAL Date: 5/4/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: BCM Checked By: WPQ



PARTICLE SIZE ANALYSIS OF SOILS ASTM D 422
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GRAIN SIZE - mm.
% +3" % Gravel % Sand % Fines
° Coarse Fine Coarse Medium Fine Silt Clay
0.0 0.0 0.0 0.0 0.1 0.5 79.2 20.2
SIEVE PERCENT SPEC.* PASS? Material Description
SIZE FINER PERCENT (X=NO) ASH - DARK GRAY
#10 100.0
#20 100.0
#40 99.9 Atterberg Limits
#60 99.9 PL= L= Pl=
#100 99.8 A A -
#200 99.4 Coefficients
Dgp= 0.0284 Dgs= 0.0229 Dgo= 0.0119
Dgo= 0.0101 D3p= 0.0071 D15= 0.0033
D1p= 0.0022 Cy= 542 Co= 1.94
Classification
USCS= AASHTO=
Remarks
F.M.=0.00
* (no specification provided)
Source of Sample: PERMEABILITY SAMPLES
Sample Number: ST-90 HORIZONTAL Date: 4/28/09
Client: Tennessee Valley Authority
STS Project: Kingston Dredge Cell Failure RCA
Project No: 60095742 Figure

Tested By: ER Checked By: WPQ
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